Você está na página 1de 3

4/19/2017 CumminsQuickServeOnline

User:imuhammad |ContactUs

PartsCatalogOptionDetail

PRINTOPTIONDETAIL

ElectronicPartsCatalogOptionDetail

Option Group Graphic FilmCard Date


TB6862
10.01 tb609gg P60 27JAN10
03
QSK60CM2150MCRS,QSK60CM2250K112,QSK60CM2350K116,QSK60CM2350K117,QSK60
Engines CM500,QSK60CM850MCRS,QSK60G,QSK60GCM2358K110,QSK95CM2350K111,QSK95CM2350
K113,QSK95CM2350K128M

SMALL|MEDIUM|LARGE

Cart RefNo PartNumber PartDescription Required Remarks

ViewMyCart

TB686203 Aftercooler
https://quickserve.cummins.com/qs3/portal/parts/option_detail.html?path=/qs3/parts/75/p60/10.01/tb686203 1/3
4/19/2017 CumminsQuickServeOnline

1 66747 MountingSpacer 3

2 137075 ORingSeal 8

3 3023066 ORingSeal 4

4 3037988 SocketHeadCapScrew 12 M8X1.25X25.

5 3089016 HexagonFlangeHeadCapScrew 147 M10X1.50X35.

6 3093828 HexagonFlangeNut 8 M10X1.50.

7 3093938 HexagonFlangeHeadCapScrew 9 M12x1.75x30

8 3171711 TubeClamp 2

9 3171715 HexagonFlangeHeadCapScrew 1 M12x1.75x190

10 3641128 TBoltClamp 4

11 3636448 PlainHose 2

12 3637976 Bellows 1

13 3900635 HexagonFlangeHeadCapScrew 2 M10X1.50X60.

14 3902114 HexagonFlangeHeadCapScrew 8 M8X1.25X30.

15 3902116 HexagonFlangeHeadCapScrew 31 M12X1.75X50.

16 3902663 HexagonFlangeHeadCapScrew 96 M10x1.50x120

17 3903210 HexagonFlangeNut 22 M12X1.75.

18 3916725 MountingSpacer 2

19 3920447 HexagonFlangeHeadCapScrew 90 M12X1.75X40.

20 4066360 IntakeManifoldGasket 16

21 4066404 AirIntakeManifold 6

22 4066408 AirIntakeManifold 1

23 4066410 AirIntakeManifold 1

24 4967374 AirCrossoverConnection 1

25 4066480 IntakeManifoldGasket 2

26 4066606 ConnectionGasket 1

27 4967375 AirCrossoverConnection 1

28 4066985 HeatExchangerBracket 1

29 4066986 HeatExchangerBracket 1

https://quickserve.cummins.com/qs3/portal/parts/option_detail.html?path=/qs3/parts/75/p60/10.01/tb686203 2/3
4/19/2017 CumminsQuickServeOnline

30 4066987 ConnectionBracket 10

31 4067157 AftercoolerTube 1

32 4067162 ORingSeal 2

3332136 MaleUnion 1

33 3332137 MaleUnion 1

34 3678912 ORingSeal 1 M14

35 3922794 ORingSeal 1

36 3900679 HexagonFlangeHeadCapScrew 5 M10X1.50X80.

37 2863361 AftercoolerCoverGasket 2

38 3642438 AftercoolerCover 1

39 4066954 Aftercooler 1

40 3642439 AftercoolerCover 1

41 4097507 AirTransferPipe 2

42 4097510 ORingSeal 2

43 4097511 ConnectionBracket 2

44 4098178 HeatExchangerBracket 1

45 4098696 FilterShell 1

4925130 ControlRod 4

46 3990092 RegularHexagonJamNut 1

47 4925128 ControlRodEnd 1

48 4925129 ControlRodEnd 1

49 4925131 Flange 2

50 4925135 AirTransferConnection 1

51 4925136 AirTransferConnection 1

52 4959350 HeatExchangerFrame 1


2017CumminsInc.,Box3005,Columbus,IN472023005U.S.A.
TermsofUseandDisclaimers|RecommendedSystemRequirements
NeedAssistance?PleaseclickontheContactUsbuttoninthetoprightcornerofanypage.

https://quickserve.cummins.com/qs3/portal/parts/option_detail.html?path=/qs3/parts/75/p60/10.01/tb686203 3/3